

증명서번호 : E200701-0393-000393(5000987)

COMMODITY : E.R.W STEEL PIPE

SPECIFICATION : ASTM A500 B(2003A)

MILL'S QUALITY CERTIFICATE

Seah Steel Corp.

(주)세아제강

HEAD OFFICE : BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA
POHANG PLANT : 14-1, JANGHEUNG-DONG, NAM-GU, POHANG

발급일자 : 2007.01.19
DATE OF ISSUE : 2007.01.19
계약서번호 : 1103044853
L/C No. (P/O No.) : 1103044853
수요자 : DIFERCO SA
CUSTOMER : DIFERCO SA
주문자 : Seah Steel Corporation
SHIPPER : Seah Steel Corporation

NO. (BATCH NO.)	HEAT NO. (BATCH NO.)	관단 TYPE *1	주문 치수 ORDER SIZE	수량 QUANTITY		중량 (M/FT) WEIGHT	비고 REMARK
				본 수 PCS	총 길이 TOTAL LENGTH		
17	SB62790 (SHH1081010)	BME	16" X 8" X 0.500"	66	2,640.000 FT	91.106	} 1111.812 } 65.346 COPY
18	SB62804 (SHH1081020)	BME	16" X 8" X 0.500"	15	600.000 FT	20.706	
19	C634378 (SHH1081030)	BME	16" X 8" X 0.375"	42	1,680.000 FT	44.302	
20	C614845 (SHH1081040)	BME	16" X 8" X 0.375"	20	800.000 FT	21.096	

NO. Section Designation

OTHFR

Surveyor :

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT (ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

Manager of Q.M Dept.

J. E. KIM

